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() POWER SUPPLY : DC 5V From P53
Test Procedure Used:
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the maximum emission levels emanating from the device. The maximum emission levels are
compared to the FCC Part 15 Subpart C limits for radiated and conducted emissions.

The test results are contained in this test report and Audix Technology (Shenzhen) Co., Lid. is
assumed full responsibility for the accuracy and completeness of tests. Also, this report shows
that EUT is technically compliant with FCC requirements.
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without written approval of Audix Technology (Shenzhen) Co., Ltd.

Date of Test : Aug.31-Sep.14. 2007
]
Prepared by : Yﬂ \fﬂ HJW
YoYo Wang / Assistant
Reviewer : Z( 2 WHM—-"

lceman Hu / Supervisor

| 4 @ p HAEER)E AT -,_
| ﬁUDIX Andix Technology (Shenzhen] Co., Lid !

EMC # M4 &4 m &

Stamp only ‘Ent}rj ?MC Degt. Repaort
5
. ; igne 2 - /
Approved & Authorized Signer ; | SIdrae S A‘ 'd £ 549

Ken Lu/ Deputy Manager

Andix Fechnology (Shenzhen) Co,, Lid, Report No, ACS-FO7433



FCC ID:VFIBW90121806
Page 1-1

1. SUMMARY OF STANDARDS AND RESULTS

1.1. Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
Power Line Conducted Emission Test FCC Part 15C: 15.209 PASS

ANSI C63.4-2003

FCC Part 15C: 15.249

i issi PASS
Radiated Emission Test ANSI C63.4-2003

Band Edge Compliance Test FCC Part 15: 15.249 PASS

20dB Bandwidth Test FCC Part 15: 15.215 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433
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2. GENERAL INFORMATION
2.1. Description of Device (EUT)
Product name : PS3/Les Paul Wireless
Model Number : 95121.806
Operation frequency : 2410MHz~2470MHz
Modulation : MSK
Power : DC 5V From PS3
Applicant : RedOctane, Inc.
955 Benecia Avenue Sunnyvale, CA 94085, United
States
Manufacturer : Berway Technology Ltd.

Unit 1801-02, 18/F., N0.88 Kwai Cheong Road, Kwali
Chung, N.T., H.K.

Controller : Manufacture: Berway, M/N: 95121.805
Date of Test : Aug.31~Sep.14, 2007

Date of Receipt : Aug.30, 2007

Sample Type : Series production

2.2. Tested Supporting System Details

221 TV

EMC CODE : ACS-EMC-TV01T

M/N : 1419A

Manufacturer : TCL

Power cord : Unshielded, Undetachabled, 1.8m
FCC ID . By Verification

2.2.2. PS3

M/N : CECHCO04

Manufacturer : SONY

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433



2.3. Test Facility

Site Description
3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

FCC ID:VFIBW90121806
Page 2-2

Jun. 13, 2006 File on Federal
Communication Commission
Registration Number: 90454

Jan.31, 2007 File on Federal Communication
Commission
Registration Number: 794232

Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Feb. 02, 2004

Accredited by NVLAP, USA
NVLAP Code: 200372-0

Apr.01, 2006
2.4. Measurement Uncertainty
No. Iltem Uncertainty
1. | Uncertainty for Conducted Emission Test 1.22dB
2. | Uncertainty for Radiated Emission Test<1GHz 4.62dB
3. | Uncertainty for Radiated Emission Test>1GHz 4.79dB
4. | Uncertainty for Frequency measure 0.42*10°

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433
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POWER LINE CONDUCTED EMISSION TEST
3.1. Test Equipments
Item |Equipment Manufacturer Model No.|Serial No. Last Cal. |Cal. Interval
1. |Test Receiver [Rohde & Schwarz|[ESHS10 [838693/001 May 11, 07|1 Year
2. |L.LS.N.#2 Kyoritsu KNW-407 |8-1636-1 May 11, 07|1 Year
3. |L.LS.N.#3 EMCO 3825/2  |9006-1660 May 11, 07|1 Year
4.  |Terminator Hubersuhner 50Q No. 1 May 11, 07|1 Year
5. RF Cable MIYAZAKI 5D-2W  |LISN Cable 1# |Aug.11, 07 |1/2 Year
6. |Coaxial Switch|Anritsu MP59B  |[M55367 Aug.11, 07 |1/2 Year
7. |Pulse Limiter |Rohde & Schwarz |[ESH3-Z2 [100340 Aug.11, 07 |1/2 Year
3.2. Block Diagram of Test Setup
3.2.1. Block diagram of connection between the EUT and simulators
Test Receiver
AC Mains <«—— L.I.S.N. #2 PS3 EUT Controller
AC Mains <«—— L.1.S.N.#3 v
555
5002 TERMINATOR
(EUT: PS3/Les Paul Wireless)
3.3. Power Line Conducted Emission Test Limits
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433



3.4.

3.5.

3.6.

3.7.

FCC ID:VFIBW90121806
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Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. PS3/Les Paul Wireless (EUT)

Model Number : 95121.806
Serial Number : N/A

3.4.2. Support Equipment: As Tested Supporting System Detail, in Section 2.2..

Operating Condition of EUT
3.5.1. Setup the EUT as shown in Section 3.2..

3.5.2. Letthe EUT work in test modes (TX Mode) and test it.

Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Via
PS3 Power connected to the power mains through a line impedance stabilization network
(L.1.S.N. #2). This provided a 50-ohm coupling impedance for the EUT (Please refer to the
block diagram of the test setup and photographs). The other peripheral devices power cord
connected to the power mains through a line impedance stabilization network (L.I1.S.N.#3).
Both sides of power line were checked for maximum conducted interference. In order to
find the maximum emission, the relative positions of equipments and all of the interface
cables were changed according to ANSI C63.4: 2003 on conducted Emission test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.
The frequency range from 150kHz to 30MHz is checked.
The test result are reported on Section 3.7.,

Power Line Conducted Emission Test Results
PASS.

EUT: PS3/Les Paul Wireless Model No. : 95121.806

Test Date: Sep.12, 2007 Temperature: 23°C Humidity: 54%
The details of test modes are as follows :
Reference Test Data No.
No. Test Mode
VA VB
1. Tx Mode #3 #4

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433



AUDIX J

FCC ID:VFIBW90121806
Page 3-3

No.6 ke Feng Road Bl:ck 52,
Shenzhen Science & Tndustry Park
Nant.ou, Shenzhen, Guandgdondg, China
Tel:+56=-755-26639495-7
Fax:+86-755-26632877
Poscoode:515057

Data: 3 File: D:DATA2007 Report'RiRedOctane ACS7 OH149.EMI (6)
0 Level (dBu\v) Date: 2007-09-12
FCCPART 15 C
FCC PART 15 C {AVG)
3]
1 > |
40
D.15 2 il 2 5 10 20 30
Frequency (MHz)
Site no. Indix 1# Conduction Data no. 3
Dis. / Anc. HEEE EMw407 VA (1) LISMN Fhase
Limit FCC PART 15 C
Env. / Ins. Tewp:zZ3' Huwni: 545 ESHS10 Enginser Jatny
EUT FS53/Les Paul Wireles=s MN/M:55121.606
FPower Rating : DC 5V Frowm PS3
Test Mode T=x Mode
LTSN. Cahle Ewi=sion
Freq Factor Loss  EReading Lewvel Limit=s Margin Remark
[MH=) [dE) [dE) [dABuv) [ dBuv) [dBuv) [dE)
1 0.z21 0.15 10.15 33.68 43.98 63.22 19.:24 2P
2 0.75 0.05 10.14 33.23 43 .42 Ea.00 1z .58 2P
3 0.96 0.04 10.15 31.06 41.25 56.00 14.75 ") 3
4 1.76 o.05 10.15 33.02 43.22 S6.00 1z.78 2P
5 3.0z o.08 10.17 33.39 45 . A4 E6.00 12 .36 QP
G 12.30 0.z4 10.27 36.87 47.38 60.00 1= .62 2P

Remarks: 1. Ewission Lewvel=

LI3N Factor + Cable Loss + Reading.

2. If the sverage limit is mwet when useing a quasi-peak detector,
the EUT shall he depwed to meet hoth limits and weasursement.
with averadge detector is unhecsessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433
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No.6 ke Feng Road Bl:ck 52,
Shenzhen Science & Industcry Fark
Nant.ou, dhenzhen, Guandgdondg, China
Tel:+86-755-2663394395-7
Fax:+86-755-26632877
Poscoode:515057

Data: 1 File: DDATA'2007 Report'RiIRedOctane ACS7 OH119.EMI (6)
0 Level (dBu\v) Date: 2007-09-12
FCCPART 15 C
FCC PART 15 C {AVG)
]
24 6
a0 1
D.15 2 il 2 5 10 20 30
Frequency (MHz)
Site no. Indix 1# Conduction Data no. 4
Dis. / Anc. HEEE EMw407 VE O (1) LISMN Fhase
Limit FCC PART 15 C
Env. / Ins. Tewp:zZ3' Huwni: 545 ESHS10 Enginser Jatny
EUT FS53/Les Paul Wireles=s MN/M:55121.606

Fower Rating : DC

5V Frowm P53

Reading
[dBuv)

Margin Rewark

Test Mode T=x Mode

LISN. Cable

Freq Factor Lo=zs

[MH=) [dE)] [dE)

1 0.4z o.08 10.14

2 0.a63 o.05 10.14

3 0.75 o.05 10.14

4 2.39 0.06 10.18

5 1z .09 0.23 10.26

G 21.10 0.48 10.38

Ewi=sion

Lewvel Limits

[dABuv) [dBuv)
39.36 57.47
4z .54 Ea.00
43,62 E6.00
4z .55 S56.00
465,40 a0. 00
44, A1 60.00

[dE]

15.11  gQF
13.46  QF
iz.38 OF
13.15  QF
13.60  QF
15.39 QP

Remarks: 1. Ewission Lewel=

LI3N Factor + Cable Loss + Reading.

2. If the sverage limirt is mwet when useing a quasi-peak detcector,
the EUT shall he depwed to meet hoth limits and weasursement.
with averadge detector is unhecsessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433



4. RADIATED EMISSION TEST

4.1. Test Equipment
The following test equipments are used during the radiated emission test :

4.1.1. For Anechoic Chamber
Frequency rang: 30~1000MHz

FCC ID:VFIBW90121806

Page 4-1

Item |[Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval

1. |EMI Spectrum |Agilent E7403A MY42000106 [May 11, 07 |1 Year

2. |Test Receiver |Rohde & Schwarz|ESVS20 |830350/005 |May 11, 07 |1 Year

3. |Amplifier HP 8447D 2944A07794 |Sep.11, 07 |1/2 Year

4. |Bilog Antenna |Schaffner CBL6111C {2598 Feb.22, 07 |1 Year

5. |RF Cable MIYAZAKI 5D-2W 3# Chamber No.1 |July. 16, 07]1/2 Year

6. |RF Cable MIYAZAKI 5D-2W 3# Chamber No.2 |July. 16, 07]1/2 Year

7. |RF Cable FUJIKURAW RG-55/U  [3# Chamber No.3 |July. 16, 07 |1/2 Year

8. |RF Cable FUJIKURA RG-55/U  [3# Chamber No.4 |July. 16, 07 |1/2 Year

9. |Coaxial Switch |Anritsu MP59B M73989 July. 16, 07 [1/2 Year
Frequency rang: above 1000MHz

Item |Equipment Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval

1. [Spectrum Agilent E4407B MY 41440292 [May 11,07 |1 Year

2.  |Amp HP 8449B 3008A00863 |May 11,07 |1 Year

3. |Antenna EMCO 3115 9607-4877 Jan. 23,07 |1.5 Year

4. |HF Cable Hubersuhne |Sucoflex104 |- May 11, 07 |1 Year

5. |Antenna ETS 3116 00060088 May. 28, 07 |1 Year

4.2. Block Diagram of Test Setup

4.2.1. Block Diagram of connection between EUT and simulators

AC Mains

AC Mains

<_

PS3

EUT

Cont

roller

<_

TV

(EUT: PS3/Les Paul Wireless)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433




ANTENNA TOWER

——— 3METERS

4.2.2. Anechoic Chamber Setup Diagram

FCC ID:VFIBW90121806

EUT and

Support System

Page 4-2

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

L5(L)*1.0(W)*0.8(H) m —>

TURN TABLE
(WOOD)

0.8 METER

GROUND PLANE

4.3. Radiated Emission Limit Standard: FCC 15.249

4.4.

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Local Oscillator: 3 114.0 dB(uV)/m (Peak)
94.0 dB(uV)/m (Average)
Above 1000 3 Other:
74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1. PS3/Les Paul Wireless (EUT)

Model Number : 95121.806
Serial Number : N/A

4.4.2. Support Equipment: As Tested Supporting System Detail, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433



4.5.

4.6.

FCC ID:VFIBW90121806
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Operating Condition of EUT
4.5.1. Setup the EUT as shown in Section 4.2..

4.5.2. Letthe EUT work in test modes (TX Mode) and test it.

Test Procedure

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. The EUT is set 3 meters away from the receiving antenna,
which is mounted on a antenna tower. The antenna can be moved up and down
between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and
vertical polarization of the antenna is set on Test. In order to find the maximum
emission levels, all of the interface cables must be manipulated according to ANSI
C63.4-2003 on radiated emission Test.

The bandwidth of the EMI test receiver (R&S ESVS20) is set at 120kHz for
frequency range from 30MHz to 1000 MHz.

The bandwidth of the VBW is set at 1IMHz and RBW is set at 1IMHz for peak
emissions measurement above 1GHz and 1MHz RBW 10Hz VBW for average
emission above 1GHz

The frequency range from 30MHz to 1000MHz and above 1GHz. are checked.

The test modes (TX Mode) is tested in Anechoic Chamber and all the scanning
waveforms are reported on Section 4.7.

(Note: This test was performed with EUT in X, Y, Z position and the worse case was
found when EUT in X position

For intentional radiators, measurements of the variation of the output power or the
radiated fundamental frequency emission, shall be performed with the supply voltage
varied between 85% and 115% of the nominal rated supply voltage and for this EUT,
we tested the fundamental emission with supply voltage at 102V and 138V, but the
worst case emission was found with normal power supply 120V and reported.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433
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4.7. Radiated Emission Test Results
PASS.

The frequency range from 30MHz to 1000MHz and above 1GHz. is investigated.
Please see the following pages.

All measurements for radiated emissions within the restricted bands were performed
using a Quasi-Peak detector with 120kHz RBW below 1GHz and a Peak and Average
detector with LMHz RBW above 1GHz,

All measurements for radiated emissions within the restricted bands were performed
using a Quasi-Peak detector with 300kHz VBW below 1GHz and a Peak detector with
1MHz VBW above 1GHz, A average detector with 10Hz VBW above 1GHz

All the emissions except fundamental from 18GHz~25GHz are at least 20dB below the
limit, and do not record.

EUT: PS3/Les Paul Wireless Model No. : 95121.806
Test Date: Aug.31~Sep.14, 2007 Temperature: 23°C Humidity: 54%

The details of test modes are as follows :

e Frequency e s Reference Test Data No.
(MH2z) Horizontal | Vertical

1. 30~1000 Tx Mode #2 #1
2. Tx CH Low: 2410MHz #21, #22 #19, #20
3. 1000~18000 | Tx CH Middle: 2440MHz | #23, #24 #25, #26
4, Tx CH High: 2470MHz #29, #30 #27, #28
5. Tx CH Low: 2410MHz #32 #31
6. 18000~25000 | Tx CH Middle: 2440MHz #33 #34
7. Tx CH High: 2470MHz #36 #35

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433
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D] Ho.& Ke Feng Road,Bl;ck 52,
| I IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-T755-26639495-7
Fax:+86-T55-2Z663287T
Fostcode: 518057

Data: 2 File: D:12007 Report\iRIRedOCtane\3m datalACSTQH149.EMI (4)
0 Level (dBulVim) Date: 2007-08-14

FCC PART15C

) I

Li%]
.
[

30 224, 418, 612. 206, 1000

Trace: {[hscrete) Frequency (MHz)

Site no. : 3% Chamber Radiation Data no. HE
Dis. / REnt. ! 3m 2598 Apt. pol. : HORIZCNTAL
Limit : FCC PARTI1S C
Env. / Ins. : 24*C/56% ESV520 Engineer : Jamy
EUT : PS3/Les Paul Wireless M/N:95121.806
Fower Rating : DC 5V From P53
Test Mode : Tx Mode
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
[MH=z) (dB/m) (dE) [dBuV) {dBuV/m) (dBuV/m) (dE)
1 208.48 10.37 1.38 24.58 36.34 43,50 T.186 @P
P 264.74 14.10 1.57 20.98 36.65 46.00 9.35 QE
3 &609.09 19.88 2.04 9.60 31.52 46.00 14.48 QP
4 647.89 Z0.24 2.20 8.8 31.30 46.00 14.70 RE
& B00.18 Z1.80 2.61 7.60 32.01 46.00 13.5959 QF
& 894.18 24.12 2.77 9.22 36.11 54.00 17.8 Qe

Remarks: 1. Emission Level= Antenna Factor + Cabkle Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433
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D] Ho.& Ke Feng Road,Bl;ck 52,
| I IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-T755-26639495-7
Fax:+86-T55-2Z663287T
Fostcode: 518057

Data: 1 File: D:2007 Report\RIRedOCtane\Im datalACSTQH149.EMI (4)
0 Level (dBulVim) Date: 2007-08-14

FCC PART15C

7 I

B
j 3 | ':
030 224, 418. 612. &06. 1000

Trace: (Discrete) Frequency (MHz)

Site no. : 3% Chamber Radiation Data no. r 1
Dis. / Ant. : 3m 2598 Apnt. pol. : VERTICAL
Limit 1 FCC PARTI1S C
Env. / Ins. : 24*C/56% ESV520 Engineer : Jamy
EUT : P53/Les Paul Wireless M/H:95121.806
Fower Rating : DC 5V From P53
Test Mode 1 Tx Mode
Ant. Cable Emis=sion
Freq. Factor Loss Reading Level Limits Margin ERemark
[MH=) (dB/m) (dE [{dEuV) {dBuV/m) (dBuV/m) (dE
1 31.394 18.64% 0.70 14.85 34.19 40.00 S.81 RE
2 8.43 9.73 0.85 23.1& 33.74 40.00 6B.26 QF
3 104.69 11.10 1.11 20.47 3Z.68 43.50 10.82 RE
4 216.24 10.086 1.38 21.48 32.83 46.00 13.07 QF
= 499.48 18.10 2.02 11.24 31.36 46.00 14.64 QP
& 8972.84 24.00 2.87 10.30 37.17 54.00 16.83 QE

Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433
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Ho.& Ke Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
Noutoun, ShenZhen, GuangDong, China
Tel:+86-T755-26639495-7
Fax:4B&-TS55-26632Z87TT

Fostcode: 518057

Data: 21
0 Level (dBuVim)

File: 12007 ReportiR\IRedOCtaneACSTQH149.EMI (36)

Date: 2007-08-31

FCC PART 15/PEAK 2.4

60

EJ1[]00 4400. 7800, 11200. 14600. 12000
Frequency (MHz)
Site no. RF Chanber Data no. 21
Dis. / REnt. 3m 3115 FACTOR Ant. pol. HORIZOMTAL
Limit FCC PART 15 PEARK 2.4
Enov. / Ins. 23%C/54% Engineer Jamy
EUT P53/Les Paul Wireleas M/N:95121.806
Fower Rating DC 5V From PS3
Test Mode Tx CH Low
HMemo : X position
Ant. Cakble Amp Emission
Fregq Factor Losgss Factor Reading Level Limits Margin Remark
[MH=z) (dE/m) (dB) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 1386.00 27.97 6.3%4 35.32 52.39 51.38 74.00 22 .62 Peak
2 2410.00 29.03 5.70 35.18 8Z.88 g2.43 114.00 31.57 Feak
3 3210.00 31.57 7.35% 34.94 48.&88 S52.66 74.00 21.34 Feak
4 4196.00 33.55 8.50 34.65 44.93 52.33 74.00 21.67 Peak
S 10622.00 39.08 13.16 36.26 43.24 59.22 74.00 11.78 Feak
& 14906.00 41.04 14.85 35.25 42.58 63.02 74.00 10.98 Feak

Remarks: 1. Emission Level= Antenna

limit are not reported.

Factor + Cabkle Loss - Amp Factor + Reading.

2. The emission levels that are 20dB below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433



AUDIX 2

FCC ID:VFIBW90121806
Page 4-8

Ho.& Ke Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
Houtou, ShenZhen, GuanglDong, China
Tel:+86-T755-26639495-7
Fax:+86-T55-26632E877

Fostcode: 518057

Data:

22

File: 12007 ReportiRIRedOCtane\ACSTQH149.EMI (36)

Date: 2007-08-31

0 Level (dBulVim)

50

FCC PART 15 AV 24

5
4
2
9
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. RF Chamber Data no. 22
Dis. / Ant. 3m 3115 FACTOR Ant. pol. HORIZOMNTAL
Limit FCC PART 15 &LV 2.4
Env. / Ins. 23%C/54% Engineer Jamy
EUT P53/Les Paul Wireless M/H:95121.808
Power Rating : DC 5V From P53
Test Mode Tx CH Low
HMemao ! X position
Ant. Cakble Amp Emission
Fregq Factor Losgss Factor Reading Level Limits Margin Remark
[MH=z) (dE/m) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 1386.00 27.97 6.34 35.32 B.14 37.13 54.00 16.87 Lyerage
2 3210.00 31.57 7.35% 34.94 35.18 39.16 54.00 14.84 Lyerage
3 4196.00 33.55 B.50 34.85 37.93 45,33 54.00 B.&67 Lyerage
4 10622.00 395.08 13.16 36.26 Z6.96 42.94 54.00 11.06& Lyerage
& 1490&6.00 <41.04 14.65% 35.25 25.58 46.02 54.00 7.98 Lyverage

Emission Level= Antenna

The emission lewvels that are 20dBE below the official

limit are not reported.

Factor + Cabkle Loss - Amp Factor + Reading.

Fundamental Emission Average Result

Freq(MHz) |Peak Level | PDCF(dBuV/m) Average Level [Limit(dBuV/m) |Conclusion
(dBuV/m) | (see Section 5) (dBuV/m) (average)
2410 82.43 -24.44 57.99 94 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433




AUDIX 2

FCC ID:VFIBW90121806
Page 4-9

Ho.& Ke Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, GuanglDong, China
Tel:+86-755-26639495-7
Fax:486-T755-2663ZET7T
Fostcode:518057

Data: 19
0 Level (dBulVim)

File: D:12007 ReportiR\IRedOCtane'ACSTQH149.EMI (36)

Date: 2007-08-31

FCC PART 15/PEAK 2.4

G0

3 MEWM

1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. RF Chamber Data no. 13
Di=z. / Ant. 3m 3115 FACTCR Ant. pol. : VERTICAL
Limit FCC PFART 15 PEAK 2.4
Env. / Ins. 23%C/54% Engineer Jamy
EUT P53/Les Paul Wireleas M/H:95121.806
Fower Rating DC 5V From P53
Test Mode Tx CH Low
Hemo : X position
Anft. Cakle Amp Emis=zion
Fregq Factor Loss Factor Reading Level Limits Margin Remark
(MH=z) (dB/m) (de (dE) (dBuV) (dBuV,/m) (dBuV,/m) (dE)
1 198&.00 27.97 .34 35.32 51.61 50.60D T4.00 23.40 Peak
2 2410.00 29.03 5.70 35.18 86.12 85.67 114.00 28.33 PFeak
3 7970.00 37.99 12.50 34.59 42,98 CE.BE T4.00 15.12 Peak
4 11115.00 .93 13.98 36.31 4£3.10 59.76 T4.00 14.24 Feak
& 12067.00 359.54 13.60 36.37 43.40 60.17 T4.00 13.83 PFeak
& 14872.00 41.15 14.58 35.26 42.BS 63.32 T4.00 10.68 Peak

Remarks: 1. Emission Level=

Lntenna

limit are not reported.

Factor + Cabkle Logs - Amp Factor + EReading.

2. The emission levels that are 20dE below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433



FCC ID:VFIBW90121806
Page 4-10

i No.& Ke Feng Road,Bl;ck 52,
| l IX ShenZhen Scilence & Industry Park
Noutou, ShenZhen, GuanglDong, China

Tel:+86-T55-26639495-7
Fax:+86-TS55-26632B77T
Fostcode: 518057

Data: 20 File: :\2007 Report\RIRedOCtans\ACSTQHA49.EMI (36)
0 Level (dBulim}) Date: 2007-08-31
FCC PART 15 AV 2.4
50
Z 3 4 5
9
0 1000 4400. 7800. 11200. 14600. 12000
Frequency (MHz)}
Site no. : RF Chamber Data no. r 20
Dis. / Ant. HE: 3115 FACTCR Ant. pol. : VERTICAL
Limit : FCC PART 15 AV 2.4
Env. / Ins. : 23%C/54% Engineer : Jamy
EUT : PS3/Lez Paul Wireless M/HN:95121.808&
Fower Rating : DC 5V From P53
Test Mode : Tx CH Low
HMemo : X position
Ant. Cakble Amp Emiszion
Freq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=z) {dEB/m) (dE) (dE) {dBuV) (dBu¥/m) (dBuV,/m) (dE)

1 1386.00 27.97 6.34 35.32 39.26 3B.25 54.00 15.75 Lyerage

i 7970.00 37.595% 12.50 34.59 2Z8.58 44.48 54.00 9.52 Ayerage

3 11115.00 3EB.99 13.98 36.31 ZT7.28 43.94 54.00 10.06 Lyerage

4 1Z2067.00 39.54 13.60 36.37 29.40 46.17 54.00 7.8 Lyerage

5 14872.00 41.1%5 14.58 35.26 2Z24.8%5 45,32 54.00 g.68 Lyerage

Remarks: 1. Emission Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.
2. The emission levels that are 20dE bkelow the official
limit are not reported.

Fundamental Emission Average Result

Freq(MHz) |Peak Level | PDCF(dBuV/m) Average Level |Limit(dBuV/m) [Conclusion
(dBuV/m) | (see Section 5) (dBuV/m) (average)

2410 85.67 -24.44 61.23 94 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433



AUDIX ]

FCC ID:VFIBW90121806
Page 4-11

No.& Ke Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, GuanglDong, China
Tel:+86-T755-26639495-T7
Fax:4+86-T55-26632E7T7
Fostcode:518057

Data: 23
0 Level (dBulV/m)

File: 12007 ReportiR\IRedOCtane\ACSTQAH149.EMI (36)

Date: 2007-08-31

FCLC PART 15/PEAK 2.4

60
) 3M
0 1000 4400, 7800. 11200. 14600. 12000
Frequency {MHz)
Site no. RF Chamber Data no. 23
Di=s. / Ant. Im 3115 FACICR LAnt. pol. HORIZONTAL
Limit FCC PART 15 FEAK 2.4
Env. / Ins. 23%C/54% Engineer Jamy
EUT P53/Le= Paul Wireleas M/N:95121.806
Fower Rating DC 5V From FS53
Test Mode Tx CH Middle
Hemo X position
Anft. Cakble Amp Emission
Freq Factor Loss Factor Reading Lewvel Limits Margin Remark
(MH=z) (dB/m) [dB) (dE) (dBuV)} (dBu¥/m) (dBuV,/m) (dE)
1 1986.00 27.97 6.34 35.32 52Z.S5B 51.57 74.00 22.43 Peak
2 2440.00 .11 o.B 35.17 80.99 80.74 114.00 33.26 Feak
3 4876.00 34.16 .17 34.48 44.39 £3.24 T4.00 20.76 Peak
4 g412.00 .50 11.99 34.82 44.12 59.69 T74.00 14.31 Feak
5 11931.00 39.49% 13.56 36.39 43.77 60.43 T74.00 13.57 Feak
& 13937.00 41.82 14.62 35.73 41.38 62.09 T74.00 11.91 Peak
Remarks: 1. Emission Level= Antenna Factor + Cabkle Loss - Amp Factor + Reading.

limit are not reported.

2. The emission levels that are 20dB below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433



AUDIX ]

FCC ID:VFIBW90121806

Page 4-12

No.& Ke Feng Road,Bl;ck 52,
ShenZhen Scilence & Industry Park
Noutou, ShenZhen, GuanglDong, China

Tel:+86-T55-26639495-7
Fax:+86-TS55-26632B77T
Fostcode: 518057

Data: 24

File: 12007 ReportiR\IRedOCtane\ACS7TQH149.EMI (36)

Date: 2007-08-31

0 Level (dBulim})

FCC PART 15 AV 2.4

50

5 3 4 S
1
0 1000 4400. 7800. 11200. 14600. 12000
Frequency (MHz)}
Site no. RF Chamber Data no. 24
Dis. / Ant. 3m 3115 FACTCR Ant. pol. HCRIZONTAL
Limit FCC PART 15 &V 2.4
Env. / Ins. 23%C/54% Engineer Jamy
EUT P53/Les Paul Wireless M/HN:95121.808&
Fower Rating : DC 5V From P53
Test Mode Tx CH Middle
HMemo : X position
Ant. Cakble Amp Emiszion
Fregq Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=z) {dEB/m) (dE) (dE) {dBuV) (dBu¥/m) (dBuV,/m) (dE)
1 1386.00 27.97 6.34 35.32 3B.SB 37.5 54.00 16.43 Lyerage
i 4876.00 34.16 9.17 34.48 35.13 43.98 54.00 10.02 Ayerage
3 8412 .00 3B.50 11.93 34.892 2IZ9.&9 45 .26 54.00 B.74 Lyerage
4 11931.00 39.49 13.5%6 36.33 2Z7.85 44.31 54.00 9.69 Lyerage
5 13937.00 41.82 14.62 35.73 2Z5.30 46.01 54.00 7.99 Lyerage
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.

2. The emission levels that are 20dE bkelow the official
limit are not reported.

Fundamental Emission Average Result

Freq(MHz) |Peak Level | PDCF(dBuV/m) Average Level |Limit(dBuV/m) [Conclusion
(dBuV/m) | (see Section 5) (dBuV/m) (average)
2440 80.74 -24.44 56.30 94 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433




AUDIX ]

FCC ID:VFIBW90121806
Page 4-13

No.& Ke Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, GuanglDong, China
Tel:+86-T755-26639495-T7
Fax:4+86-T55-26632E7T7
Fostcode:518057

Data: 25
0 Level (dBulV/m)

File: 12007 ReportiR\IRedOCtane\ACSTQAH149.EMI (36)

Date: 2007-08-31

FCLC PART 15/PEAK 2.4

60

1000 4400, 7800. 11200. 14600. 12000
Frequency {MHz)
Site no. RF Chamber Data no. 25
Di=. / Ant. 3m 3115 FACTCR LAnt. pol. VERTICAL
Limit FCC PART 15 FEAK 2.4
Env. / Ins. 23%C/54% Engineer Jamy
EUT P53/Le= Paul Wireleas M/N:95121.806
Fower Rating DC 5V From FS53
Test Mode Tx CH Middle
Hemo X position
Anft. Cakble Amp Emission
Freq Factor Loss Factor Reading Lewvel Limits Margin Remark
(MH=z) (dB/m) (dE) (dE) (dBuV)} (dBu¥/m) (dBuV,/m) (dE)
1 1187.00 24.77 4.69 3I6.04 53.44 46.8 T74.00 27.14 Peak
2 2440.00 29.11 o.B 35.17 B83.84 83.59 114.00 30.41 Feak
3 T970.00 3T7.99 1Z2.50 34.59 42.E0 SE.70 T4.00 15.30 Peak
4 BB20.00 g.63 11.04 35.Z&6 43.89 SE.36 T74.00 15.64 Feak
5 12747.00 39.54 13.59% 36.14 43.37 60.36 T74.00 13.64 Feak
& 16436.00 395.55 15.87 34.76 41.96 62 .62 T74.00 11.38 Peak

Remarks: 1. Emission Level=

Antenna

limit are not reported.

Factor + Cabkle Loss - Amp Factor + Reading.

2. The emission levels that are 20dB below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433



FCC ID:VFIBW90121806
Page 4-14

i No.& Ke Feng Road,Bl;ck 52,
| l IX ShenZhen Scilence & Industry Park
Noutou, ShenZhen, GuanglDong, China

Tel:+86-T55-26639495-7
Fax:+86-TS55-26632B77T
Fostcode: 518057

Data: 26 File: :\2007 Report\RIRedOCtans\ACSTQHA49.EMI (36)
0 Level (dBulim}) Date: 2007-08-31
FCC PART 15 AV 2.4
50
2 3 4 5
1
0 1000 4400. 7800. 11200. 14600. 12000
Frequency (MHz)}
Site no. : RF Chamber Data no. 1 26
Dis. / Ant. HE: 3115 FACTCR Ant. pol. : VERTICAL
Limit : FCC PART 15 AV 2.4
Env. / Ins. : 23%C/54% Engineer : Jamy
EUT : PS3/Lez Paul Wireless M/HN:95121.808&
Fower Rating : DC 5V From P53
Test Mode : Tx CH Middle
HMemo : X position
Ant. Cakble Amp Emiszion
Freq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=z) {dEB/m) (dE) (dE) {dBuV) (dBu¥/m) (dBuV,/m) (dE)
1 1ig7.00 24.77 4.69 3I6.04 43.44 36.8 54.00 17.14 Lyerage
i 7970.00 37.595% 12.50 34.59 27.66 43.56 54.00 10.44 Ayerage
3 B820.00 3B.69 11.04 35.26 ZE.EBO 43.36 54.00 10.64 Lyerage
4 12747.00 395.54 13.59 36.14 2ZB.29 45.28 54.00 B.72 Lyerage
5 16436.00 35.55 15.87 34.76 24.29 44.95 54.00 9.05 Lyerage

Remarks: 1. Emission Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.
2. The emission levels that are 20dE bkelow the official
limit are not reported.

Fundamental Emission Average Result

Freq(MHz) |Peak Level | PDCF(dBuV/m) Average Level |Limit(dBuV/m) [Conclusion
(dBuV/m) | (see Section 5) (dBuV/m) (average)

2440 83.59 -24.44 59.15 94 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433



AUDIX ]

FCC ID:VFIBW90121806
Page 4-15

No.& Ke Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, GuanglDong, China
Tel:+86-T55-26639495-7
Fax:+86-7T55-26632877

Fostcode: 518057

Data: 29
0 Level (dBulWim)

File: 12007 ReportiR\IRedOCtane\ACSTQH149.EMI (36)

Date: 2007-08-31

FCC PART 15/PEAK 2.4

o0 4WWW

%4000 4400, 7800. 11200. 14600. 18000
Frequency {MHz)
Site no. REF Chamber Data no. 23
Dis. / Ant. 3Im 3115 FACTOR Ant. pol. HCRIZONTAL
Limit FCC PART 15 FEARK 2.4
Env. / Ins. 23%C/54% Engineer Jamy
EUT P53/Le=s Paul Wireless M/N:95121.806
Power Rating DC 5V From P53
Test Mode Tx CH High
HMemo X position
Ant. Cakble RAmp Emission
Freqg Factor Loss Factor Eeadaing Level Limits Margin Remark
(MH=z) (dB/m) [dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 1187.00 24.77 4.69 36.04 52.8 46.25 T74.00 27.75 Feak
2 1986.00 27.97 6.34 35.32 46.46 45.45 T74.00 28.55 Feak
3 2470.00 29.15 2.87 35.17 gB4.79 B4.64 114.00 29.38 Feak
4 T715.00 37.89 12.02 34.54 42.97 8.34 T74.00 15.66 Peak
5 11931.00 39.49% 13.5%6 36.39 43.47 60.13 T74.00 13.87 Feak
& 1k181.00 39.25 15.71 34.73 43.16 63.39 T4.00 10.61 Peak

FRemarks: 1. Emission Level= Antenna

limit are not reported.

Factor + Cakle Loss - Amp Factor + Reading.
2. The emission levels that are 20dE below the offiecial

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433



AUDIX ]

FCC ID:VFIBW90121806
Page 4-16

Ho.& Ke Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, Guanglong, China
Tel:+86-T755-26639495-7
Fax:+86-7T55-26632877T
Fostcode:518057

Data:

30

File: 12007 ReportiRIRedOCtane\ACSTQH149.EMI (36)

Date: 2007-08-31

DLevm(dBuUnn}

50

FCC PART 15 AV 2.4

3 4 &
2
1
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. RF Chamber Data no. 30
Dis. / Ant. 3m 3115 FACICR Ant. pol. @ HORIZCOMTAL
Limit FCC PART 15 AV 2.4
Env. / Ins. 23=C/54% Engineer Jamy
EUT : PS3/Les Paul Wireless M/N:95121.806
Fower Rating : DC 5V From P53
Test Mode Tx CH High
Memo : X positlian
Ant. Cakble RAmp Emisgion
Freq Factor Loszs Factor EReadaing Level Limits Margin ERemark
[HMHz) (dB/m) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 1187.00 24.77 4.69 36.04 41.28 34.70 54.00 19.30 Lverage
2 1986.00 27.97 6.34 35.32 35.94 37.93 54.00 16.07 Lyerage
3 TT1L.00 3T.8% 12.02 34.54 30.08 45.43 S4.00 B.57 Average
4 11831.00 39.4% 13.56 36.39 2Z8.45 45,11 54.00 E.E9 Lverage
5 1elE8l.00 39.25 15.71 34.73 2b&.ld 46 .38 S4.00 7.81 Average
Remarks: 1. Emission Level= Antenna Factor + Cabkle Logss - Amp Factor + Reading.

limit are

not reported.

2. The emission levels that are 20dB below the official

Fundamental Emission Average Result

Freq(MHz) |Peak Level | PDCF(dBuV/m) Average Level [Limit(dBuV/m) [Conclusion
(dBuV/m) | (see Section 5) (dBuV/m) (average)
2470 84.64 -24.44 60.20 94 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433



FCC ID:VFIBW90121806
Page 4-17

(M No.& Ke Feng Road,Bl;ck 52,
I I IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuanglDong, China

Tel:+86-T55-26639495-7
Fax:+86-7T55-26632877
Fostcode:518057

Data: 27
Level
0

File: 12007 ReportiR\IRedOCtane\ACSTQH149.EMI (36)
(dBuVim} Date: 2007-08-31

FCC PART 15 PEAK 2.4

60

3M4Ww“ i st

% 1000
Site no.
Dis. / Ant.
Limit
Env. / Ins.
ETT
Fower Rating
Test Mode
Hemo
Freqg
(MH=z)
1 1187.0
2 2470.0
3 S811.0
4 gov2.0
5 12747.0
& 14226.0

Remarks: 1.

4400, 7800, 11200, 14600, 12000
Frequency (MHz)
RF Chamber Data no. 27
Sm 3115 FACTCR Ant. pol. : VERTICAL
FCC PART 15 PERK 2.4
23%C/54% Engineer : Jamy
P53/Le= Paul Wireleas M/N:95121.806

DC 5V From F53
Tz CH High
X position

Ant. Cakble Amp Emission

Factor Loss Factor Reading Level Limits Margin Remark

{dB/m) {dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
o 2%.77 4.69 3Z6.04 53.59 47.01 T74.00 26.39 Feak
0D 29.15 S.8B7 35.17 E3.40 B83.25 114.00 30.75 Peak
0 36.01 9.39 34.25 43.03 54.18 T74.00 13.82 Feak
0 38.08 12.74 34.66 42.75 8.91 T74.00 15.09 Feak
0D 395.54 13.59 36.14 43.78 60.77 T4.00 13.23 Feak
0 42.08 14.35 35.59 41.84 62 .68 T4.00 11.32 Feak

Emis=zion Level= Antenna Factor + Cable Loszs - Amp Factor + Reading.
The emission levels that are 20dB below the offiecial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433



AUDIX ]

FCC ID:VFIBW90121806
Page 4-18

No.& Ke Feng Road,Bl;ck 52,
ShenZhen Scilence & Industry Park
Noutou, ShenZhen, GuanglDong, China
Tel:+86-T55-26639495-7
Fax:+86-TS55-26632B77T

Fostcode: 518057

Data: 28

File: 12007 ReportiR\IRedOCtane\ACS7TQH149.EMI (36)

Date: 2007-08-31

0 Level (dBulim})

FCC PART 15 AV 2.4

50

3 4 -
2
1
0 1000 4400. 7800. 11200. 14600. 12000
Frequency (MHz)}
Site no. RF Chamber Data no. 28
Dis. / Ant. 3m 3115 FACTCR Ant. pol. : VERTICAL
Limit FCC PART 15 &V 2.4
Env. / Ins. 23%C/54% Engineer Jamy
EUT P53/Les Paul Wireless M/HN:95121.808&
Fower Rating : DC 5V From P53
Test Mode Tx CH High
HMemo : X position
Ant. Cakble Amp Emiszion
Fregq Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=z) {dEB/m) (dE) (dE) {dBuV) (dBu¥/m) (dBuV,/m) (dE)
1 1ig7.00 24.77 4.69 3I6.04 42.85 36.2 54.00 17.73 Lyerage
i 5811.00 36.01 9.39 34.25 31.83 42.98 54.00 11.02 Ayerage
3 BO7Z2.00 3B.08 12.74 34.66 29.17 45,33 54.00 B.&67 Lyerage
4 12747.00 39.54 13.59 36.14% ZB.78 45.77 54.00 8.23 Lyerage
5 14226.00 42.08 14.35 35.55 2Z5.84 46.68 54.00 7.32 Lyerage
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.

2. The emission levels that are 20dE bkelow the official

limit are not reported.

Fundamental Emission Average Result

Freq(MHz) |Peak Level | PDCF(dBuV/m) Average Level |Limit(dBuV/m) [Conclusion
(dBuV/m) | (see Section 5) (dBuV/m) (average)
2470 83.25 -24.44 58.81 94 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433



AUDIX ]

FCC ID:VFIBW90121806
Page 4-19

Ho.& Ke Feng Road,Bl:ck 52,
SheniZnen Scilience & Industry Park
MNoutou, ShenZhen, GuanglDong, China
Tel:+B6-T755-26639495-7
Fax:+B86-T755-26632877
Postcode:S518057

Data: 32 File: 012007 ReportiR\IRedOCtane' ACSTQH149.EMI (36)

0 Level (dBuVim})

Date: 2007-08-14

FCC PART 15C AV

WWWWMMVMMNWWWMM

40
EJ18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
5ite no. RF Chamber Data no. H
Dis. / Ant. 3m Ant. pol. : HCORIZONTAL
Limit FCC PRRT 15C AV
Env. / Ins. 23*C/54% Engineer : Jamy
EUT P53/Les Paul Wireless M/HN:95121.806
Power Rating : DC S5V From P53
Test Mode : Tx CH Low
HMemo : X po=ition
Data: 31 File: D:\2007 ReportR\IRedOCtane\ACSTQH149.EMI (36)

, Level (dBuVim)

Date: 2007-09-14

FCC PART 15C AV

40

Wwwwwm»wmmwww

042000

5ite no.
Dis. { Ant.
Limit

Env. / Ins.
EUT

Power Rating :

Test Mode
Memo

19400. 20800. 22200. 23600.
Frequency (MHz)
RF Chamber Data no. : 31
3m Ant. pol. : VERTICAL
FCC PARRT 15C AV
23%C/54% Engineer : Jamy

P53/Les Paul Wireless M/N:95121.806
DC 5V From PS3

Tx CH Low

: X position

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433
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Ho.& Ke Feng Road,Bl:ck 52,
SheniZnen Scilience & Industry Park
MNoutou, ShenZhen, GuanglDong, China
Tel:+B6-T755-26639495-7
Fax:+B86-T755-26632877
Postcode:S518057

Data: 33 File: 012007 ReportiR\IRedOCtane' ACSTQH149.EMI (36)

0 Level (dBuVim})

Date: 2007-08-14

FCC PART 15C AV

i P g T

40
0 18000 19400. 22200. 23600. 25000
Frequency (MHz)
5ite no. RF Chamber Data no. 1 33
Dis. / Ant. 3m Ant. pol. : HCORIZONTAL
Limit FCC FPART 15C AV
Env. / Ins. 23*C/54% Engineer : Jamy
EUT P53/Les Paul Wireless M/HN:95121.806

Power Rating :

DC 5V From PS3

Test Mode : Tx CH Middle
HMemo : X po=ition
Data: 34 File: 012007 ReportiR\IRedOCtane' ACSTQH149.EMI (36)

0 Level (dBuVim})

Date: 2007-08-14

FCC PART 15C AV

MWWMWW\MWWW

40
0 13000 19400. 22200. 23600. 25000
Frequency (MHz)
Site no. RE Chamber Data no. T 34
Di=z. / Ant. 3m ant. pol. : VERTILCAL
Limit FCC PART 1:5C AV
Env. / Ins. 23*C/54% Engineer : Jamy
EUT P53/Les Paul Wireless M/N:95121.806

Fower Rating :

Test Mode
Memo

DC 5V From FBS53
Tx CH Middle

: X position

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433
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Ho.& Ke Feng Road,Bl:ck 52,
Shenihen Scilence & Industry Park
MNoutou, ShenZhen, Guanglong, China
Tel:+B6-755-26639495-7
Fax:+B6-T755-26632877

Fostcode: 518057

Data: 36 File: Dx12007 ReportiRIRedOCtane'ACSTQHT49.EMI (36)

o Level (dBuvim)

Date: 2007-09-14

FCC PART 15C AV

WWWM«WWM

40
U18000 19400. 22200. 23600. 25000
Frequency (MHz)
Sitce no. RF Chamber Data no. HE11
Dis. { Ant. 3m Lnt. pol. : HCORIZONTAL
Limit FCC PARRT 15C AV
Env. / Ins. 23%C/54% Engineer : Jamy

EUT P53/Les Paul Wireless M/HN:95121.806
Power Rating : DC S5V From P53
Test Mode : Tx CH High
Hemo : X position
Data: 35 File: D:12007 Report\R\IRedOCtane\ACSTAH149.EMI (36)

0 Level (dBuVim})

Date: 2007-09-14

FCC PART 15C AV

RTINS P A e T

40
0 18000 19400, 20200. 22200, 23600. 25000
Frequency (MHz)
Site no. RF Chamber Data no. : 35
Dis. / Ant. 3m Ant. pol. : VERTICAL
Limit FCC PRRT 15C AV
Env. / Ins. 23*C/54% Engineer : Jamy

EUT

Power Rating :

Test Mode
Hemo

P53/Les Paul Wireless
DC 5V From PS3
Tx CH High

M/N:95121.806

: X position

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433
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5. PULSE DESENSITIZATION CORRECTION FACTOR
¥ Agilent | BW/Avg

#Atten 10 dB ?%SMB'_E
Video BW

1.6 MHz

Auto Man

VBW/RBHW
1.06660
RAuto Man

Average
160
On 0ff

e LH"; herd hl'“vll aft I \"J b e Lﬁ-\' Al yJ \ '-)J ;-1.-‘}‘-. F‘fJ L,\,ﬂ = -'J'm,. o l"""h HL;'S?_); ?_I.?lgu-lrd";g)e;

R

RAuto Man

Span/RBH

166

1 M #YBH 1 MHz pts) Al Man
Copyright 2000-2005 Agilent Technologies

% Agilent | Marker
a Mkrl ; 5
dBpV #Atten 10 dB
" Marker a
600.0000000 ps

0.28 dB

‘ ’ Delta Pair
{Tracking Ref)
Ref A

1R 1
Hile g »,-1rﬂ”ﬁ-‘ﬂr-.»‘uwr-mhﬁvﬂ’ Bt rpr L1‘-1'|."‘I"-.~""-J..-'.-Jl'.'m*'e'l"-fh'ﬂ Ll Span Pair
Span Center

#YBH 1 MHz

Copyright 2000-2005 Agilent Technologies

T ontime(assumed worse case)=10*0.6ms=6ms
Duty cycle=T ontime / T period=6ms / 100ms=0.06
PDCF=20*log(Duty cycle)=20*10g(0.06)=-24.44

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433
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BAND EDGE COMPLIANCE TEST
6.1. Test EQuipment
Item |Equipment |Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. |[Spectrum |Agilent E4407B MY41440292 [May 11, 07 |1 Year
2.  |Amp HP 8449B 3008A00863 (May 11, 07 |1 Year
3. |Antenna EMCO 3115 9607-4877  |Jan. 23,07 |[1.5 Year
4. |HF Cable |Hubersuhne [Sucoflex104 |- May 11, 07 |1 Year

6.2. Test Information

EUT: PS3/Les Paul Wireless
M/N: 95121.806

Test Date: Sep.14, 2007

Ambient Temperature: 23C

Relative Humidity: 54%

Test standard:

FCC PART 15C: 15.249

Test mode: Transmitting
Test Frequency: Low: 2410MHz  High: 2470MHz
Test By: Jamy

NOTE: This test was performed with antenna in horizontal and the maximum value would
obtained in the position.

6.3. Test Results
Pass (The EUT was tested and all the test results are listed in next page.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433
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Marker

Select Marker
1 2 3 4

#Atten 10 dB

Marker Trace

Auto 1 2 3

Readnug

5 Ly Freguency
-1.L'\-.n\-'.a-.u.-'n.-L*-*-'-'."Lw'4.'\--M-n-.r-.-1-’-i\h-...L1,-.'+-..~_L,w.d.._.--...-l..a*.j._p..--.-._.-...-nq_.-.u ST PSR T

Marker Table

On Off

Marker All Off

More

2of 2

Copyright 2000-2005 Agilent Technologies

Marker

#Qtten 10 dB Select Marker

i 1 2 3 4

Normal

"t Delta
‘h"“ﬁ"'l-l'". ﬂ'.‘-ﬁl"m“ " 2 :

11 eyt ""I*"""l'*'I“""'"""*f'q'-h}*|_,.-a,,.m.1 P P TS OO PR S Y Delta Pair

{Tracking Ref)

Fef A

Span Pair

Span Center

Off

More

1 of 2

File Operation Status. A:ZSCRENO17.GIF file

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433
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20DB BANDWIDTH TEST
7.1. Test Equipment
Item |Equipment |Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. |[Spectrum |Agilent E4407B MY41440292 [May 11, 07 |1 Year
2.  |Amp HP 8449B 3008A00863 (May 11, 07 |1 Year
3. |Antenna EMCO 3115 9607-4877  |Jan. 23,07 |[1.5 Year
4. |HF Cable |Hubersuhne [Sucoflex104 |- May 11, 07 |1 Year

7.2. Test Information

EUT: PS3/Les Paul Wireless
M/N: 95121.806

Test Date: Sep.14, 2007

Ambient Temperature: 23C

Relative Humidity: 54%

Test standard:

FCC PART 15C: 15.215

Test mode:

Transmitting

Test Frequency:

Low: 2410MHz Mid: 2440MHz

High: 2470MHz

Test By:

Jamy

7.3. Test Results
Pass (The EUT was tested and all the test results are listed in next page.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433
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% Agilent Marker

Select Marker

B Atten 18 dB

Marker a

980.000 kHz F—
123 dB

Delta

Delta Pair
{Tracking Ref)
Ref &

Span Pair
Span Center

#WEH
Off

More
1af 2

< Agilent Marker

dBm Atten 18 dB

Marker a

1.820000 MHz : .
0.55 dB

Delta
[ T

e
Delta Pair

{Tracking Ref)
Ref &

Span Pair

#UEH Span Center

off

More
1af 2

Copyright 2000-2005 Agilent Technologies

i Agilent Marker

Select Marker

dBm Atten 18 dB

Marker a

1.870000 MHz ' .
1.05 dB J

Delta

Delta Pair
{Tracking Ref)
r

Span Pair
Span Center

off

More
1af 2

Copyright 2000-2005 Agilent Technologies
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8. DEVIATION TO TEST SPECIFICATIONS

[ NONE]

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433
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9. PHOTOGRAPH

9.1. Photos of Power Line Conducted Emission Test
Ll

— =

WML A
EUT Lo

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433
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9.2. Photos of Radiated Emission Test (In Anechoic Chamber)
30~1000MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433
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above 1000MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07433



